

## TEST REPORT

Mechanical & Hardgoods Lab

報告號碼：HL40336/2012

頁數：1 of 2

日期：2012年04月26日

以下測試樣品係由客戶所提供及確認：

產品名稱： 龍族特級叉匙系列(小)

我們依照客戶的要求，根據客戶送交之樣品進行測試結果如下：

測試要求： 金屬材質分析

測試方法： 材質分析 (ARL3460 紅外線熱轉換頻譜分析儀)

測試結果： --- 詳附頁 ---

收樣日期： 2012年04月18日

測試日期： 2012年04月19日 ~ 2012年04月25日

Signed for and on behalf of  
SGS Taiwan Ltd.

陳志祥  
組長

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責，同時此樣品僅保留 90 天。本報告未經本公司書面許可，不可部份複製。  
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/en/Terms-and-Conditions/Terms-e-Document](http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document).  
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

## TEST REPORT

Mechanical & Hardgoods Lab

報告號碼：HL40336/2012

頁數：2 of 2

**測試結果：**

湯匙材質結果：

單位：%

元素	C	Si	Mn	P	S	Ni	Cr	Mo	Cu
平均值	0.0461	0.3216	1.1558	0.0331	0.0089	7.9301	18.1804	0.0242	0.1928

元素	N	V	Al	Ti	Nb	Fe
平均值	0.0257	0.0590	0.0046	0.0028	0.0027	71.7385

備註：1. 湯匙材質符合 CNS 8499-G3164 表 2 Type 304 不銹鋼材質之要求

2. 依據 CNS 3158-G1016 表 4 製品分析之許可差表示，Ni 成份上下限許可差為±0.15%  
Cr 成份上下限許可差為±0.20%

CNS 8499-G3164 表 2 Type 304 不銹鋼材質要求值：

單位：%

元素	C	Si	Mn	P	S	Ni	Cr
要求值	0.08 以下	1.00 以下	2.00 以下	0.045 以下	0.030 以下	8.00 ~ 10.50	18.00 ~ 20.00

- 照片 -



--- 以下空白 ---

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責，同時此樣品僅保留 90 天。本報告未經本公司書面許可，不可部份複製。  
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/en/Terms-and-Conditions/Terms-e-Document](http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document).  
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.